
Canada /dlbsria 4 5  
Northern RiverBasinsStudy

ATHABASCA UNIVERSITY LIBRARY

1510 00173 030 9

j

NORTHERN RIVER BASINS STUDY PROJECT REPORT NO. 139

A REVIEW OF LITERATURE ON 
THE REMOVAL OF MICROBIAL 

CONTAMINANTS FROM 
DRINKING WATER

TD 
430 
. Z63 
1997





WO 2 HOQ
> b  /)

Prepared for the 
Northern River Basins Study 

under Project 4402-D1

by

Hongde Zhou, Daniel W. Smith and Stephen J. Stanley 
Department of Civil and Environmental Engineering 

University of Alberta

NORTHERN RIVER BASINS STUDY PROJECT REPORT NO. 139

A REVIEW OF LITERATURE ON 
THE REMOVAL OF MICROBIAL 

CONTAMINANTS FROM 
DRINKING WATER

Published by the 
Northern River Basins Study 

Edmonton, Alberta 
March, 1997 [ATHABASCA UNIVERSITY
[...]
deposited previously, coagulation while traveling through the pores, and in the case o f slow sand 
filters the biological degradation. The mechanisms are considered at least in three steps: transport, 
attachment and detachment (Amirtharajah, 1988). The transport step is to bring the particles close to 
the surface of filter media. It is the combined effects o f physical and hydrodynamic processes 
including diffusion, sedimentation, interception, inertia and hydrodynamic actions. For the granular 
filtration, it is generally accepted that the dominant mechanisms are diffusion, sedimentation and

33



interception (Habibian and O'Melia, 1975). For membrane filtration, the principal mechanism of 
particle removal is straining. The attachment mechanisms involve either electrostatic interactions, van 
der Waals forces, or surface chemical interactions (O'Melia and Stumm, 1967). Attachment is 
affected by both physical and chemical factors. It has been shown, both theoretically and 
experimentally, that particle capture will be favorable when surface charges o f the particles and media 
are of opposite sign. Where the media surface is covered by deposited particles, the collection is 
effective only if the particles have been adequately destabilized. O'Melia and Stumm (1967) 
suggested that these conditions are exactly analogous to coagulation. The detachment mechanisms 
include the scour due to increased interstitial velocity gradients in the bed or as a result of floe 
shearing. Its magnitude would depend on the influent concentration, the length o f filter run, the 
hydrodynamic forces and deposit morphology. During the filtration, the mechanisms o f attachment 
and detachment may occur simultaneously and the detachment mechanisms often control the effluent 
particle concentration and particle size distribution as the significant portion of particles in the effluent 
come from the detached floes (Ginn et al„ 1992). Table 15 summarizes the qualitative effects of 
increasing each of process parameters on particle removal efficiency.

Table 15. Effects of Different Parameters on Particle Efficiency3

Parameter Change in Parameter Removal Efficiency
Influent particle concentration Increase No change

Particle density Increase Increase

Interstitial velocity Increase Decrease
(filtration rate)

Filter pore diameter Increase Decrease
(medium grain diameter)

Length of the filter pore Increase Increase
(depth of the medium)

Particle attachment efficiency Increase Increase
(degree of destabilization)

a Adapted from Letterman, 1987.

Another consideration for filtration processes is the buildup of headloss within the filter bed. 
It was recognized as early as in the 1900's that this pressure drop could be attributed to the combined 
effects of drag friction at the surface of media and continuous contraction and expansion of the fluid 
as it passes through pore openings in the filter.

If straining is the controlling mechanism, the particles may form a layer of deposit on the 
surface of filter medium. The headloss across this layer depends on the size distribution and 
mechanical properties of the filtered particulates. The rate of headloss buildup per unit mass of 
filtered particulates increases as the size o f the particulates increases and as the size distribution 
becomes increasingly narrow (more monodispersed).

34



The development of headloss in granular filters (where deposition occurs at least in part within 
the interstitial void spaces) is much more complicated. Its rate o f development depends on the rate of 
particle volume removal, the filtration rate, and the size and total volume o f the interstitial spaces. 
The lowest rates o f development of headloss and the longest filter runs are obtained when the region 
in which deposition takes place is deep (long pore lengths) and the mean grain size is large (large pore 
diameters). The development of headloss is minimized by effective utilization of all the void space in 
the bed. Low filtration rates also tend to yield low rates of headloss development. For a given mass 
concentration of particles, increasing particle density decreases the volume of interstitial void space 
consumed in the deposition process and therefore decreases the rate o f development of headloss 
(Letterman, 1987). Table 16 summarizes the effects of increasing certain parameters on the rate of 
development of headloss.

Table 16. The Effects of Increasing Certain Parameters on Headloss3

Parameter Change in Parameter Change in Headloss Buildup
Rate of particle deposition Increase Increase
Filtration rate Increase Increase
Filter pore diameter Increase Decrease
Length of the filter media Increase Decrease
Particle Penetration Increase Decrease

a Adapted from Letterman, 1987.

Efficient backwashing of filter media is necessary to produce desired filtrate quality, to 
prevent gradual deterioration of the media, and to maintain filtration water production. The common 
backwash method is an up-flow water wash with fluidization o f the media. Auxiliary surface water 
wash or air scour is often used to enhance solids removal under these more demanding conditions. 
The surface wash systems uses the injection jets o f water from orifices located about 25 to 50 mm 
above the fixed-bed surface. Surface wash jets are operated for 1 to 2 minutes before the upflow 
wash and usually are continued during most of the upflow wash, during which time they are immersed 
in the fluidized filter media. Air scour-assisted backwash is supplying air to the full filter area from 
orifices located under the filter media. Air scour can be used in three different ways: (1) air scour is 
used before the water backwashing, (2) air scour is used as a portion of the water backwash, and (3) 
air scour and water backwash are used simultaneously.

The best criteria for backwash effectiveness are the quality of the filtered water and the long­
term absence of dirty filters and mudball formation. A number o f investigators (Cleasby et al., 1977; 
Amirtharajah 1988) have suggested that little or no contact occurs between fluidized media particles. 
Hence, particulate fluidization with water alone is an intrinsically weak cleaning process. Air scour, 
which causes abrasions between particles throughout the depth o f the bed, and surface wash, which 
causes collisions at the top o f the bed, are effective auxiliaries for cleaning.

35



Adequate pretreatment prior to filtration is essential to successful filter performance. 
Pretreatment will affect the mass loading to the filter, the particle size distribution, the attached 
particle resistance to shear, and the particle surface characteristics. All these factors pose important 
impacts for the retention o f particles in the filtration process.

6.2 PROCESS DESCRIPTION FOR DIFFERENT FILTRATION TECHNOLOGIES

Conventional treatment consists o f the pretreatment steps o f coagulation, flocculation and 
sedimentation followed by filtration. Its flow diagram, along with typical operation parameters, is 
shown in Figure 7. The filter can be either sand, dual-media, or even tri-media. The use of multi­
layer media is to encourage the penetration o f particles deep into the filter bed. Water flow is by 
gravity through the media in a downward mode, although other arrangements are possible. 
Traditionally, the superficial flowrate is around 5 m/h for rapid sand filtration. However, the 
advances in pretreatment and facility design have led to using flowrates as high as 15 m/h. Their 
operation actually follows a sequential cycle consisting of filtration and filter backwash. Three 
criteria may be used to terminate the filtration to the backwash: (1) turbidity breakthrough, (2) 
headloss breakthrough, and (3) the filtration length exceeding a preset period (James M. 
Montgomery, 1985).

Figure 7. Conventional Water Treatment Scheme

Influent

In contrast to the conventional treatment, direct filtration does not use sedimentation in 
prefiltration treatment. However, it always includes coagulation and filtration, and sometimes 
includes flocculation or a contact basin after the coagulation process. These pretreatment processes 
are to form the pin floes which can be effectively removed by filtration. Typical coagulant dosages 
range from less than 1 up to 30 mg/L. The commonly used coagulant is cationic polymers, however, 
nonionic polymers sometimes are added to improve the filtration efficiency. Filter media can be either 
dual-media or mixed media. Water flow through the filter can be either by gravity or by pressure. A 
flow diagram for typical direct filtration systems is shown in Figure 8.

Direct filtration has several modifications: in-line direct filtration and contact filtration. Their 
flow diagrams are also shown in Figure 8. The in-line direct filtration consists of the coagulation 
followed by filtration. There is no separate flocculation step. The contact direct filtration includes an 
one-hour detention time basin, which primarily serves to condition the floe in the filter influent. 
However, it also provides pretreatment by equalizing the influent quality and removing the silts and 
sands.

36



Figure 8. Flow Diagrams of Direct Filtration

Influent

(a) Typical Direct Filtration

Influent ■

— Coagulants

' :___ ^ Rapid Mix Dual or Mixed Media Filter
30 s to 2 min 4 to 5 gpm/ft^

(b) In-Line Direct Filtration

Influent

0.05 to 0.5 mg/L or 
Activated silica

(c) Contact Direct Filtration

Slow sand filtration consists of a layer o f fine sand on the top o f a layer of graded gravel. The 
filters operate at a very low filtration rate (normally, around 0.06 m3/m2/s), dependent on the 
gradation o f the filter media and the quality of raw water. Coagulation and sedimentation are usually 
not provided prior to the slow sand filtration. The removal efficiency depends on the cake filtration at 
the surface of the filter for particle straining. When the fine sand becomes clogged, the filter must be 
cleaned. Cleaning is accomplished by scraping off the top layer of the filter bed. A ripening period 
after cleaning ranges from 1 to 2 days to produce the functional surface cake. As a result of this 
extended cleaning period, a standby system is required.

37



Diatomaceous earth filtration uses a very thin layer of diatomaceous earth as a filter material 
which is coated on a porous septum or filter element. The septum is placed in a pressure vessel or 
operated under a vacuum in an open vessel. Additional diatomaceous earth (or body feed) is 
normally added to the filter influent during the filtration process to prolong the filter run. Higher 
body feed doses are needed for higher suspended solids in the raw water. When plugged, the filter is 
backwashed to remove the deposited particles along with the coated diatomaceous earth. Like the 
slow sand filtration, pretreatment such as employing coagulation and sedimentation is usually not 
needed.

Membrane filtration, often reserved for ultrafiltration, uses hollow fiber membranes to 
intercept the particles from water. The membrane fibers are compacted in a pressure container or 
cartridge, and operate under a pressure ranging from 10 to 100 psi. Traditional membrane filters 
induce water to the inside o f the hollow fiber membrane, with the permeate exiting from the outside 
of the membrane. State-of-the art membrane filters are designed to let the influent flow either inside 
or outside. After the membrane filter is clogged, it is cleaned by backflushing, chemical cleaning or 
air pressure. Some manufacturers have developed self-cleaning systems to extend the time between 
the chemical cleaning.

6.3 EVALUATION OF FILTRATION PERFORMANCES

Filtration processes provide various levels o f microbial contaminant removal. A number of 
studies have been conducted to evaluate the filtration performance in order to meet the U.S. EPA 
Surface Water Treatment Rule. Tables 17 and 18 summarize the microbial removal capacities of 
various filtration processes. For the removal of viruses the results indicate that filtration without 
disinfection can remove 99 % of viruses in water supplies (Gerba et al.. 1985). For Giardia cysts, an 
even higher removal efficiency (>99.9%) can be achieved by conventional filtration, or by direct 
filtration (Cornwell et al.. 1991). Diatomaceous earth filtration and slow sand filtration is especially 
effective in removing Giardia cysts (Bellamy et al.. 1985a; 1985b; Lange, 1986). Membrane filtration 
is extremely effective and is virtually capable o f removing all the Giardia cysts from water (Jacangelo 
et al., 1991). However, the proper use of coagulants is necessary to achieve high levels of virus and 
Giardia removal, particularly for direct filtration.

Further evaluations o f process performances from full scale filtration plants have confirmed 
the laboratory or pilot test results presented above, when they are designed and operated properly. 
Logsdon et al. (1985) thoroughly compared slow sand filtration, diatomaceous earth filtration, and 
conventional and direct filtration, using the information- from filtration studies at pilot scale and full 
scale. He demonstrated that all o f the filtration processes can reduce the concentration of Giardia 
cysts by 99 % or more with an optimum dosage o f chemical coagulant. Many o f studies also 
achieved Giardia removals o f 99.9 %.

38



Table 17. Removal Efficiencies of Viruses by Water Filtration

Unit process % Removal Operating parameters Testing

Slow sand filtration 99.9999 0.2 m/h, 11 to 12 °C Pilot scale
99.8 0.2 m/hc
99.8 0.4 m/h. 6 °C
91 0.4 m/hc

Diatomaceous earth filtration >99.95 With cationic polymer coat Laboratory
b Cationic polymer into raw water

Direct filtration 90 to 99 2 to 6 gpm/ft, 17 to 19 °C Pilot scale
Convention filtration >99 2 to 6 gpm/ft, 17 to 19 °C Pilot scale

a Adapted from Troyan and Hansen, 1989. 
b No viruses recovered 
c No temperature data given

Table 18. Removal Efficiencies of Giardia Cysts by Water Filtration2

Unit Process Raw water 
concentration

% Removal Operating parameters Studies

Rapid filtration with
coagulation.
sedimentation

23 to 1100/L 96.6 to 99.9 Min. alum = 10 mg/L
Opt. pH = 6.5
Filt. rate = 4.9 to 9.8 m/h

Laboratory and pilot 
scale

Direct filtration 
with coagulation

~20 x 106/L 95.9 to 99.9 Min. alum = 10 mg/L 
pH range = 5.6 to 6.8

Laboratory and pilot 
scale

No coagulation -48 Filt. rate = 4.9 to 9.8 m/h 
Eff. NTU = 0.02 to 0.5 
Inf. NTU = 0.7 to 1.9 
Eff. poor during ripening

Laboratory and pilot 
scale

With flocculation 95 to 99 Alum = 2 to 5 mg/L 
Polymer =1.2 mg/L 
Temp. = 5 to 18 °C 
Eff. NTU = 0.05 
Inf. NTU =1.0 
Filt. rate = 4.8 to 18.8 
m/h

Laboratory and pilot 
scale

No coagulation 10 to 70 Laboratory and pilot 
scale

Diatomaceous earth 
filtration

1.5 x 105 to 
9.0 x 105/L

99 to 99.99 Filter aid = 20 mg/L 
Bodyjeed

Laboratory

102 to 104/L >99.9 Filt. rate = 2.4 to 9.8 m/h 
Temp. = 5 to 13 °C 
Eff. NTU = 0.13 to 0.16 
Inf. NTU = 1.0 to 2.0

Laboratory

Slow sand filtration 50 to 5 x 103/L -100 Filt. rate = 0.04 to 0.4 
m/h
Temp. = 0, 5 and 17 °C 
Eff. NTU = 3 to 7 
Inf. NTU = 4 to 10

Laboratory

a Adapted from Troyan and Hansen, 1989.

39



The excellent performances achievable by filtration for removing viruses and Giardia cysts 
can be best described by the CTio credits in the Surface Water Treatment Rule (see Table 19). The 
filtration processes can claim a reduction in 2 to 2.5 log units for Giardia and 1 to 2 log units for 
viruses, dependent on the type o f filtration systems. Further required reductions are expected by the 
disinfection processes. Currently, the total reduction required by the Surface Water Treatment Rule 
is 3 log units for Giardia and 4 log units for viruses if the raw water contains 1/100 mL cyst on the 
average daily basis.

Table 19. CTi0 Credits for Removal of Giardia Cysts and Viruses in Recognized Treatment 
Systems2

Treatment system Log removal of Giardia 
cysts

Log removal of viruses

Conventional 2.5 2
Direct filtration 2 1
Slow sand filtration 2 2
diatomaceous earth filtration 2 1

3 Source: Letterman. 1991.

However, it should be noted that the filtration performances presented above are those 
obtained from the normal operation. The filter ripening and turbidity breakthrough stage significantly 
deteriorate the microbiological effluent quality. Logsdon and Rice (1985) studied the effects of filter 
ripening on the removal of microorganisms by spiking Klebsiella in filter influent. The filters were 
operated at approximately at 3 gpm/ft2. They observed consistently that after backwashing with 
dechlorinated tap water, the bacteria concentration rose rapidly, and then gradually declined. The rise 
and decline occurred at about the same time as the rise and decline in turbidity. When chlorinated 
water was used as backwash water, no Klebsiella organisms were detected for the first 10 minutes. 
Similar deterioration was observed for the removals of Giardia cysts during the filter ripening 
(Logsdon et al.. 1985). The cysts concentrations during filter ripening could be three to ten times 
higher than those after the filter had matured. Since the cysts are resistant to chlorine, they suggested 
that a filter-to-waste after the backwash should be practiced in order to improve the treated water 
quality. Based on the study on removing Giardia cysts from low turbidity, low temperature water, 
Horn et al. (1988) recommended that the filter-to-waste period should be 1.5 to 2.0 detention times 
through the filter system to allow for hydraulic dispersion.

Several studies reported that the turbidity breakthrough will cause the passage o f Giardia 
cysts through the filter. Furthermore, it appears that the cyst concentrations are very sensitive to the 
small change in turbidity. Logsdon et al. (1985) observed that the cysts would increase by factors of 
20 to 40 even though the turbidity increased by factors of only 3 to 10. This observation held true 
even when the raw water turbidity was about 30 NTU and the coagulation-filtration removed the 
turbidity by 93 to >99 percent. These results lead to the conclusion that in order to keep the cyst

40



concentration in filtered water as low as possible, the water treatment plant should keep the filtered 
water turbidity as low as possible.

As well, there are a number of other factors affecting the effectiveness of filtration in 
removing the microbial contaminants. Among them, the most important one is the proper use of 
coagulants, particularly for direct filtration. Cleasby et al. (1989) recently concluded that chemical 
pretreatment prior to filtration is more critical to success than the physical facilities at the plant. They 
also warned that the plant staff should use a well-defined coagulant chemical control strategy that 
considers variable raw water quality. Consistently, pilot plant work at Colorado State University 
investigated the removal of Giardia cysts by direct filtration for a range of operating conditions 
(Hendricks et al.. 1988). The water to be treated had a turbidity below 1 NTU and temperatures 
ranging from 0 °C to 17 °C. They concluded that the proper chemical pretreatment is imperative to 
ensure that the process is effective. Specific conclusions are listed as follows:

1. With no chemical pretreatment, removal o f Giardia, bacteria and turbidity can 
be expected to vary between 0 to 50 percent;

2. Improvement in removal efficiency was not significant when ineffective 
coagulants or improper dosages were used; and

3. With proper chemical pretreatment, removal of all constituents can be expected 
to exceed 70 percent for turbidity, 99 percent for bacteria and 95 percent for 
Giardia cysts.

These conclusions are similar to those of others (Al-Ani et al.. 1986; Hendricks et al.. 1988; Moser et 
al,, 1986) who used direct filtration with dual media, and with Horn et al. (1988) who used dual-stage 
filtration. More recently, Bellamy et al. (1993) and Jeffery (1991) assessed many water treatment 
plants with different types of filters and concluded that it is crucial to have optimal coagulation prior 
to filtration to ensure the effective removal of Giardia and Cryptosporidium sized particles. They 
maintained that without optimal coagulation, even the best rapid filtration facilities and the best filter 
operational procedures cannot ensure good filter performance. If the best filtrate quality is desired, 
no attempt should be made to scrimp on coagulant dosages to save operating costs.

In addition to alum or ferric coagulants, organic polymers as filter aids may be necessary, 
especially in high rate filtration and for treating cold water. A recent study at the University of 
Alberta (Zhu et al.. 1994) showed that the proper use of organic polymers can control the penetration 
of particles in filtration. This control can significantly improve the effluent quality while not affecting 
the water production. Furthermore, mixing was identified as another important operating parameter 
for producing excellent filter effluents. This is because proper mixing is essential to uniformly 
distribute the polymer into the water and form the pin floes. Other factors such as the type of 
polymers and their dosages were also examined. Detail information can be found in the report of Zhu 
et_aL (1994).

6.4 CHOOSING FILTRATION TECHNOLOGIES

To choose a most appropriate filtration technology for removing pathogenic microorganisms, 
a number of factors must be considered, including the treatment efficiency, system reliability, raw

41



water quality, frequency of the cleaning cycle, operational complexity, site conditions and economic 
constraints. Table 20 lists the recommended upper limits of influent water quality for achieving 
satisfactory filtration performance. Table 21 summarizes the main advantages and disadvantages for 
each of the filtration technologies.

Table 20. Raw Water Quality Limits for Various Filtration Systems3

Filtration options Turbidity,
NTU

Color,
CU

Coliform count, 
/100mL

Typical capacity , 
MGD

Conventional No restrictions <75 <20,000 >A11 sizes
Direct <14 <40 <500 >A11 sizes
Slow sand <5 <10 <800 <15
Package plant [depends on process utilized <6
Diatomaceous earth <5 <5 <50 <100
Membrane <1 [fouling index of <10] <0.5
Catridge <2 NAb NAb <1.0

a Source: US EPA, 1990a 
b NA = not available

The raw water quality is the most important consideration in selecting the filtration technology 
(US EPA, 1990a). Table 22 contains the recommended upper limits for several influent parameters, 
including total coliforms, turbidity and color. Conventional treatment is obviously the most versatile 
filtration technology because it includes coagulation, flocculation and sedimentation, which reduce the 
turbidity before the water enters the filters. Consequently, it is least paralyzed by the possible 
variations in water quality from season to season. On the other hand, membrane filtration needs the 
highest influent quality, most applicable for a water with the turbidity of less than 1 NTU. 
Consequently, it is usually preceded by high levels of pretreatment in order to reduce the clogging of 
membrane. However, this limitation will be expected to be relaxed with the advance of new 
membrane technology. The diatomaceous earth filtration systems, which include little pretreatment, 
also require the very restrictive influent (<5 NTU) to maintain an appropriate length o f a filtration 
cycle. Like the diatomaceous earth filtration, the direct filtration has no pretreatment separation 
process, and all particulate matter must be removed by filtration. However, the limits on raw water 
quality mainly depend on the performance such as the provision o f a safety factor, and on economics. 
Thus, these limits are the most difficult to establish and open to debate. In general, neither the 
turbidity nor the color o f the raw water determines the feasibility o f direct filtration, but, rather, the 
coagulant dose required. More contaminated water requires higher coagulant dosages to accomplish 
the conditioning of influent. Based on an acceptable minimum filter run length of around 12 h or a 
water production o f about 122 m3/m2, Cleasby (1989) recommended the dosages of aluminum and 
iron salt up to 10 mg/L. Others (Edzwald et al„ 1987; Hutchinson, 1976) suggested upper limits of 
20 mg/L of iron salt and 12 mg/L of alum, respectively.

42



Table 21. Advantages and Disadvantages of Filtration Technologies

Technology Advantages Disadvantages

Conventional treatment Most common.
Accommodates a wide range of raw 

water,
Reliable Giardia removal efficiency, 
Flexible to add other processes

Requires continuous monitoring 
and operator attendance,

High capital cost,
Complex in process control.

Direct filtration Lower cost alternative to 
conventional filtration, 

Low chemical dosages,

Requires high level of operational 
skills,

More stringent raw water 
requirements.

Difficulty in treating clear, cold 
water,

Slow sand Operation simplicity and reliability, 
Low cost,

Ability to achieve greater than 99 %
Giardia cysts removal.

Not suitable for water with high 
turbidity,

Requires large land areas.

Diatomaceous earth Compact size,
Simplicity of operation, 
Excellent cysts and turbidity 

removal.

Most suitable for raw water with 
low bacterial counts and low 
turbidity,

Requires coagulant and filter aids 
for effective virus removal, 

Potential difficulty in maintaining 
complete and uniform thickness 
of diatomaceous earth on filter 
septum.

Membrane Extremely compact, 
Extremely excellent cysts and 

turbidity removal. 
Automated.

Little information available to 
establish design criteria and 
operating parameters,

Most suitable for raw water with 
turbidity <1 NTU,

Usually must be preceded by high 
levels of pretreatment,

Easily clogged with colloids and 
algae,

Short filter run,
Concerns about membrane failure, 
Complex repairs of automated 

controls,
High percent of water lost in 

backflushing.

a Source: US EPA, 1990b.

In comparison, conventional filtration offers additional advantages over other filtration 
technologies. The conventional filtration is the most commonly used technology in water treatment 
has many design and operating experiences available. In addition, it incorporates the coagulation, 
flocculation and sedimentation together and can be easily adapted to add other processes. However,

43



because it requires to adjust water chemistry for proper coagulation, the conventional filtration is 
more difficult to operate as compared to slow sand or diatomaceous earth filtration and is relatively 
expensive. Therefore, the conventional filtration is most suitable for large community treatment 
systems.

The direct filtration has become an attractive alternative to the conventional filtration, in 
particularly for good source water (Logsdon et al.. 1990). The capital cost is lower because no 
sedimentation tank is required. Lower coagulant dosages are usually used in the direct filtration to 
form pin floes that are easily filterable, rather than large, settleable floes. Consequently, the direct 
filtration results in a lower chemical cost and produces a smaller amount of sludge that must be 
handled and disposed of. The operating and maintenance costs are also lower. The total capital and 
operation savings can be as high as 30% from the use of direct filtration. However, the direct 
filtration has several disadvantages. The main disadvantage includes the inferior performance and 
restrictive requirements o f influent quality. Besides, it is sensitive to seasonal variations and requires 
higher skills o f operation. Between two types o f direct filtration, the pressure filter has one 
advantages over the gravity filter in that the effluent, under pressure, can be delivered to the point of 
use without repumping. The disadvantages o f pressure filters include the need to construct a 
[...]
dual- media filters have been used to improve the treatment performance.

Package plants can vary widely in the design specifications and operation requirements. Three 
basic types o f package plant systems are:

1. conventional package plants
2. tube-type clarification package plants, and
3. adsorption clarifier package plants

Conventional package plants consists of the processes of coagulation, flocculation, 
sedimentation and filtration. Typical design standards for these systems are a 20 to 30 min 
flocculation detention time, a 2 hour sedimentation detention time and rapid sand filtration rated at 
4.8 m/h.

Tube-type clarification package plants use the tube settlers to reduce the settling detention 
time. Its flow diagram is illustrated by Figure 12. The disinfectant and coagulants are added before 
the influent enters the flash mixer. After the flash mixer, the water enters the mechanical flocculator 
with a hydraulic detention time from 10 to 20 min. Then, the flocculated water enters the tube 
settlers. Because the tube settlers have large settling surface and a short settling distance, adequate 
clarification is attained with less than 15 minutes of detention time. Finally, the clarified water enters 
a gravity flow mixed media filter. Settled sludge from the tube settlers is flushed during the backwash 
cycle. Combining backwashing and tube settler flushing simplifies operations.

Adsorption clarifier package plants use a contact bed with plastic bead media (an adsorbent) 
to replace the flocculation and sedimentation basin, thereby combining these two steps into one. A 
mixed media filter follows to complete the water treatment. While the water passes through the 
media, coagulant and water are mixed by expansion and contraction, contact flocculated, and clarified 
by the adsorption on the media and the previously adsorbed materials. The adsorbed sludge is

63



cleaned by a combination of air scouring followed by water flushing. A vigorous scrubbing action is 
necessary to dislodge solids.

Figure 12. Flow Diagram of a Tube-Type Clarification Package Plant (Source: Clark et aL. 
1994)

- v

It should be noted that other types o f package plants are available on the market, with the 
advance in water treatment technologies. This is particularly true for membrane filtration. Its 
compact size, automated operation, competitive costs and robust performance make the membrane 
filtration well suited for small systems. It is believed that membrane filtration will become 
increasingly important as a practical means to meet the strict requirements.

8.2 EVALUATION OF PROCESS PERFORMANCE

The information on process performances o f package plants is still lacking, perhaps due to the 
less attention paid to small community systems and the less resources available for a thorough 
evaluation. Clark (1980) surveyed 36 package plants in Kentucky, West Virginia and Tennessee (see 
Tables 31 and 32). It was revealed that package plants, if properly designed and operated, can meet 
traditional treatment goals with regard to bacteriological removal and turbidity reduction. Plants that 
were not meeting the regulations had problems caused by lack of operator attention, e g., not varying 
chemical dosage to meet changing raw water quality, or they were not running for lengths of time 
sufficient to achieve stable operation. Many automatic features, such as backwashing, were either not 
installed or not used in many cases because operators were reluctant to rely upon them or felt them to 
be untrustworthy.

64



Table 31. Bacteriological Results of Package Plants in Finished Water5

Raw water
Finished waterb

No. of plants < 1 NTU > 1 NTU

< 5 NTU 15 11 4 *

6 -  15 NTU 8 8 0
16 - 50 NTU 6 2 4
51 -100 NTU 0 0 0
> 100 NTU 2 2 0

a Source: Clark et al., 1994 
b One plant did not add coagulants

Table 32. Turbidity Results of Package Plants in Finished Water*

Plant
Samples

Positive Negative

A 0 18
B 2 12
C 0 18
D 1 9
E lb 5
F 0 10
G 0 48
Total 4 120

a Source: Clark et al., 1994
b positive sample probably due to poor sampling or handling at lab

Six of the plants evaluated in the previous analysis were monitored in detail. The results of 
this second survey were reported by Clark and Morand (1981). Four o f the plants had uniform, high- 
quality source water, but only three plants consistently met the lrNTU effluent standard. They 
attributed the problems due to:

1. inadequate design detention time;
2. inadequately trained operators;
3. limited time allocated for the operation; and
4. variability in source water quality.

Another survey o f 27 systems was conducted in 1986 (Letterman, 1991). The results showed 
that all 27 produced the filtered water with an average turbidity less than 1.0 NTU. Among them, 18 
plants produced the filtered water with an average turbidity o f 0.5 NTU or less. This may be due to 
better equipment, more highly skilled operators and greater surveillance by regulators.

65



8.3 CHOOSING AN APPROPRIATE PACKAGE PLANT (SIZE AND INFLUENT)

Package plant systems are most appropriate for plant sizes ranging from 95 to 22,700 m7day, 
although package plants have been used for a larger capacity. In choosing an appropriate package 
plant, the required water production should be in line with the design capacity. Oversized plants may 
not only waste a considerable amount o f capital costs, but also increase the possibility of failure to run 
for periods of time long enough to establish stable operation.

The most important consideration in determining the suitability o f a package plant is source 
water quality. Complete source water quality records should be examined to establish seasonal 
fluctuation in turbidity and temperature. Where turbidity exceeds 100 to 200 NTU, presedimentation 
may be required as a pretreatment. In some cases, pilot tests may be necessary to select a package 
plant for more innovative designs.

From the operating perspective, the key consideration is to add optimum amounts of 
coagulants and filter aids in order to maximize treatment efficiency. The coagulant and filter dosages 
should reflect the seasonal variations in source water quality. For part-time operators with 
inadequate training, this will present difficulties that deserve an attention.

The operation of package plants is simplified by automated features. Continuous effluent 
turbidity and chlorine residual monitoring systems with alarm and emergency shutdown provisions are 
features that will better control water quality and should be provided. Even with these instruments on 
the effluent side, Clark et al. (1994) suggested that these instruments may also be necessary on the 
influent side for the purposes of process control. Otherwise, any changes in chemical feed required to 
meet changes in turbidity may be too late to improve the turbidity of the finished water.

The costs o f package plants may be 10 to 50 percent less than a comparable custom-built 
system. However, the construction costs vary widely, depending on the size of the plant, nature of 
the building used to house the equipment, and manufacturers. Logsdon et al. (1990) estimated that 
the capital costs for plants with a design capacity from 0.1 to 0.25 mgd range from $1 to $2.5 for 
each gallon per day. The total operating costs are approximately $10,000 per year.

66



9.0 CONCLUSIONS AND RECOMMENDATIONS

This report reviewed the various water treatment technologies available to remove 
microorganisms from raw water supplies. Discussion of each technology included a process 
overview, performance, design considerations, operating and maintenance aspects, costs and status of 
technology development. Specific considerations were presented for technologies applicable to small 
community systems such as those located in the Northern River Basins Study area. Also, the impacts 
of important microorganisms and relevant regulations were examined to highlight the significance and 
requirements for removing microorganisms in water treatment processes. The following conclusions 
were drawn from this study:

1. Control of microbial contaminants continues to be the most important consideration for safe 
drinking water in order to protect public health. Among various pathogens, particular 
attention should be directed to control newly recognized waterborne microorganisms such as 
Giardia, Cryptosporidium and viruses. These microorganisms are often widespread in nature, 
have a low infectious dose, cause high incidences of waterborne diseases, and are resistant to 
chlorination.

2. The use of coliforms as an indicator organism presently remains the most sensitive and specific 
way to detect microbial contamination and assess treatment efficiency. However, one must 
realize their limitations in predicting the protozoan and viral contamination. It would be 
desirable to include the particle size distribution determination for performance monitoring.

3. To safeguard against the contamination of waterborne pathogens, a multiple barrier approach 
should be exercised whenever possible. With this approach, controlling of microbial 
contamination starts from the collection of all wastes for treatment at specified sites, followed 
by the use of natural self-purification capacity. In water treatment, the multiple barrier 
approach involves the use o f multiple water treatment processes in ensure a safe public water 
supply.

4. The best available technologies for the removal of microorganisms in water treatment include 
both filtration and disinfection. Disinfection alone using chlorine and its derivatives as the 
only treatment for surface water is ineffective to prevent waterborne giardiasis and 
cryptosporidiosis. An adequate pretreatment and filtration in addition to disinfection should 
be implemented for all surface waters.

5. Pretreatment by coagulation and flocculation is necessary to obtain high microorganism 
removals in filtration. It can also remove a significant portion of the organic materials that 
interfere with disinfection.

6. The filtration processes, combined with pretreatment, can remove Giardia cysts and 
Cryptosporidium oocysts 99 percent or more providing that an optimum dosage of chemical 
coagulant is used. The efficiency of removing viruses is over 90 percent, dependent on the 
type o f filtration. However, the filter ripening and turbidity breakthrough can substantially

67



deteriorate the effluent microbiological quality. The water treatment plants should keep the 
effluent turbidity as low as possible, preferably less than 0.2 NTU.

7. Provided that the raw water quality is adequate, slow sand filters, diatomaceous earth 
filtration, membrane filtration and package plants are the most applicable filtration 
technologies to small community systems.

8. The addition of filtration aids is essential for successful removal o f microorganisms by rapid 
rate filtration and direct filtration. The proper dosages should reflect the seasonal variations in 
filter influent quality. The mechanisms underlying the flocculation and filtration of 
microorganisms closely follows the same principles as the elimination of colloidal and finely 
dispersed substances.

9. Different disinfectants exhibit wide variations in the inactivation of microorganisms. In 
general, their relative efficiency in descending order are ozone, chlorine dioxide, chlorine, and 
chloramines. Due to their weak disinfection potential, chloramines are most frequently used 
as secondary disinfectants.

10. Different types o f microorganisms have different resistance to the disinfectants. It appears 
that among the concerned pathogens, the Cryptosporidium oocysts and Giardia cysts are the 
most resistant to disinfection, followed by viruses. Bacteria are usually the most sensitive to 
disinfection.

11. Disinfection efficiency is strongly affected by the turbidity, pH, temperature, disinfectant 
demand causing materials and initial mixing. To ensure adequate disinfection, it is critical to 
maintain the disinfectant residual and achieve sufficient contact between microorganisms and 
disinfectant molecules.

12. Most disinfectants will react with various substances in water to form the disinfection by­
products. The strategies for controlling the disinfection by-products include the source 
control, precursor removal, alternative disinfectant and air striping.

13. At present, none of disinfectants employed in practice could solve all the problems the water 
utilities are facing. The chlorination, in combination with the optimization o f coagulation and 
filtration, remains the most technically effective and economically feasible approach for 
controlling the microorganisms from water treatment processes. When the disinfection by­
products become concerned, the alternative disinfectants such as ozone should be considered.

To ensure the water suppliers in the Northern River Basins Study area meet the
microbiological requirements o f provincial regulations, the following recommendations are made:

1. The removal of microorganisms is dictated by the technologies applied by a water treatment 
plant. It would be interesting to investigate the microbiological violations related to treatment 
process deficiencies so that the appropriate water treatment can be provided. In doing so, a 
large database should be used to minimize the uncertainties in assessing the effectiveness of 
water treatment processes.

68



2. Small community systems are facing the biggest challenges in compliance with increasingly 
strict regulations. Considering that most o f them are lacking the design and operating 
expertise, correction protocol should be developed to assist the plant operators to optimize 
the existing facilities. This is particularly necessary for the water treatment plants in the 
Northern River Basins study area because much less attention has been paid to treat the cold 
water, although it is known that temperature will affect the effectiveness of water treatment 
processes.

3. The performance of filtration and disinfection will change from time to time. This is 
particularly true for plants with inconsistent raw water and occasional operation, thereby 
resulting in a wide variation in effluent microbiological quality. It is recommended that on-line 
monitoring facilities should be installed to provide the operators a means to control the 
process, and to implement emergency measures if necessary.

4. The importance of using proper coagulants and filtration aids in water treatment has been well 
documented in the literature. Their applications in the Northern River Basins Study Area 
water utilities should be studied further. Special consideration should be given to the raw 
water with cold temperature and wide seasonal variation that most of the plants are 
experiencing.

5. Membrane filtration, as an emerging technology, is a very promising technology, particularly 
for small systems, because of its compact size, low operating and maintenance requirements, 
extremely excellent performance for removing microbiological contaminants and comparable 
costs. Its application for the water treatment plants in the Northern River Basins area should 
be explored.

69



10.0 REFERENCES

1. Aieta, E. M. and J. D. Berg. 1986. A review of chlorine dioxide in drinking water treatment. 
Journal AWWA. 78(6):62-72.

2. Al-Ani, M. Y., D. W. Hendricks, G. S. Logsdon, and C. P. Hibler. 1986. Removing Giardia 
cysts from low turbidity waters by rapid rate filtration. Journal AWWA. 78(5):66-73.

3. AWWA (American Water Works Association). 1990. Water Quality and Treatment: A 
Handbook o f Community Water Supplies. McGraw-Hill Inc., New York, NY, 1194 pp.

4. Amirtharajah, A. 1988. Some theoretical and conceptual views of filtration. Journal 
AWWA. 80(12):36-46.

5. Argaman, Y. and W. J. Kaufman. 1970. Turbulence and flocculation. Journal of Sanitary 
Engineering Division. ASCE. 96:223-241.

6. Arozarena, M. M. 1979. Removal of Giardia muris Cysts by Granular Media Filtration. 